For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

254-556A190 Edger (1994) Page 1 of 3
Edger

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

254-556A190 Edger (1994)

Edger

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

711-0677
781-0583
710-0106
714-0104
720-0283
749-0666
747-0907
732-0369
736-0264
712-0158

714-0105
736-0264
736-0329

756-0327B

750-0963
720-0241
736-0451
781-0080
731-1518
726-0111
756-0449
754-0142
712-0114
747-0906

710-0654A

781-0581
741-0919
736-0317
14341A

710-1174
749-0937
749-0936
738-0414
749-0941
08253B

710-0116
712-0287
734-1779
736-0105
736-0169
712-0798
732-0330
681-0049
710-0298
710-0459
710-0528
711-1018
712-0107
712-0267
712-0318
712-0413
736-0119

Qty S/P/F
S

IPIF

n
VOOV ITTOOL VOO »O O

~~

nwununmT

/P

/P

/P

/P
SIF
SIF

/P
SIF
IPIF

S
/P

S
SIF
/P

RPRRPRRPRRPRRPRRPRRPRRPRRPRRREPRPRRPRRPRPRPRPRPRPRRPRRPRREPRREPRPRPRRPRPRPREPRNRPRRPRRPRRERREPRPRRRPRRPRPRPRRPRRERRERRERRERERRRRR

Description

Ferrule

Spindle Adj. Brkt.

Hex Bolt 1/4-20 x 1.25" Lg.
Hairpin Clip

Foam Grip

Engagement Handle
Upper Clutch Rod

Page 2 of 3

Compression Spring 1.38" Lg.

FI-Wash. .344" |.D.
Hex L-Nut 5/16-18 Thd.

Engine

Sqg. Key 3/16" x 1" Lg.
Fl-Wash. .344" |.D.
L-Wash. 1/4" 1.D.
Engine Pulley

Clutch Rod Lock
Wing Nut Ass'y.

Saddle Wash. .32" |.D. x .937" O.D.

Blade

Edger Guide Flap

Push Cap

3/8" "V"-Pulley 2 Req'd.

"V"-Belt

Hex Slotted Nut 1/2-20 Thd.
Lower Clutch Rod

Hex L-Wash. TT-Tap Scr. 3/8-16 x 1" Lg.

Edger Base
Ball Bearing

Bell-Wash. 5/8" I.D. x 1-1/4" O.D.

Blade Guard

Curved Hd. Bolt 5/16-18 x 2" Lg.

Lower Handle

Upper Handle

Shlid. Bolt 3/8-16 Thd.
Strut 15.91" Lg.

Bearing Housing

Hex Bolt 5/16-18 x 2" Lg.
Hex Nut 1/4-20 Thd.
Wheel Ass'y.

Bell-Wash. .38" I.D. x .88" O.D.

L-Wash. 3/8" I.D.

Hex Nut 3/8-16 Thd.
Comp. Spring 2" Lg.
Spindle Brkt. Ass'y.

Hex Bolt 5/8-18 x 3.5" Lg.

Hex Bolt 3/8-24 x 1.5" Lg. (Gr. 5)
Hex Cap Bolt 5/16-18 x 1-1/4" Lg.

Shld. Spacer .626" 1.D.

Hex Patch L-Nut 1/4-20 Thd.
Hex Nut 5/16-18 Thd.

Hex Jam Nut 5/8-18 Thd.
Hex Ins. L-Nut 5/8-18 Thd.

WWW. MY MOswer DartS:com o



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

254-556A190 Edger (1994)

Edger

Ref #
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72

Part Number

736-0242
736-0452
736-3008
750-0345
781-0585
714-0470
736-0255
681-0045
781-0582
736-3050
720-0195
736-0271
710-1236
750-0736
710-0253
738-0413
714-0115
710-0237

RPRRPRRPRRPRRPRRPRRPRRPRRRRERRERRRRRR

Qty S/P/F

P

nununn uwn

/P

wn

Page 3 of 3

Description

Bell-Wash. .345" I.D. x .88" O.D.
Bell-Wash. .396" I.D. x 1.14" O.D.
Fl-Wash. .312" I.D. x .75" O.D.
Spacer.748" I.D. x .985" O.D.
Edger Guide

Cotter Pin 1/8" Dia. x 1.25" Lg.
Bell-Wash. .515" I.D. x 1.14" O.D.
Wheel Pivot Support Brkt. Ass'y.
Wheel Adjuster Brkt.
Fl-Wash.,406" I.D. x .81" O.D.
Hand Knob

Spring Wash. .32" I.D.

Carr. Bolt 5/16-18 x 1" Lg. (Special)
Spacer .383" I.D. x .503" O.D.
Hex Bolt 3/8-16 x 1" Lg.

Shld. Bolt 5/16-18 x 1.27" Lg.
Cotter Pin 1/8" Dia. x 1" Lg.

Hex Bolt 5/16-24 x .62" Lg.

WWW.mymowerparts.com



